
UWL REPOSITORY

repository.uwl.ac.uk

Reliability assessment for hybrid systems of advanced treatment units of

industrial wastewater reuse using combined event tree and fuzzy fault tree

analyses

Piadeh, Farzad ORCID logoORCID: https://orcid.org/0000-0002-4958-6968, Ahmadi, Mohsen and 

Behzadian, Kourosh ORCID logoORCID: https://orcid.org/0000-0002-1459-8408 (2018) Reliability 

assessment for hybrid systems of advanced treatment units of industrial wastewater reuse using 

combined event tree and fuzzy fault tree analyses. Journal of Cleaner Production, 201. ISSN 0959-

6526 

http://dx.doi.org/10.1016/j.jclepro.2018.08.052

This is the Accepted Version of the final output.

UWL repository link: https://repository.uwl.ac.uk/id/eprint/5335/
[...]
7 highest level; (2) intermediate events (IE) located in the intermediate levels and (3) base events 

8 (BE) contributed in the lowest level. Events in each level is connected with related upper level 

9 events by two major logical gates of 'OR' and 'AND'. The OR gate describes the upper event will 

10 occur once one of its lower level events is occurred while the AND gate will occur only when all 

11 connected lower level events occur simultaneously (Nývlt et al., 2011). Thus, the probability of 

12 occurrence (P) of an upper level event can be calculated based on probability of occurrence of 

13 connected lower level events as (Abdelgawad and Fayek, 2012): 

P (upper level event) = {1 ‒
n

∏
i = 1

[1 ‒ P(lower level eventi)]   for 'OR gate'

n

∏
i = 1

P(lower level eventi)                   for 'AND gate' � (2)

14 where n =total number of lower level events connected to the upper level event; and P =probability 

15 of occurrence. Also, note that all the events in the same level linked to one upper level event are 

16 mutually exclusive. A bottom up approach is used to calculate first the probability of occurrence 

17 for intermediate level events based on those in base events. The probability of occurrence at the 

18 top-level event is then calculated accordingly which will be used in ETA as the failure probability 

19 of ATU. 



ACCEPTED MANUSCRIPT

13

1  

Unit 1 Unit n...
Initiating event : 

Secondary treated
effluent 

...
Success state

Failure state

(S1=1-F1)

(F1)
...

Success state

(Sn)

Success state
(Sn)

Failure state
(Fn)

Failure state

(Fn)

Intermediate Event 
(IE)

Base Event (BE)

"AND" gate

"OR" gate

Legend

Secondary treated
effluent 

2 Fig. 5 Schematic fault tree analysis for evaluation of the failure probability of an event

3 2.5.1 Fuzzy FTA

4 FTA requires the performance data for the failure probability of base events (BE) in ATUs. 

5 Such data for ATUs are unlikely to be available especially in developing countries. To overcome 

6 the challenge of lack of data, the probability of occurrence of base events is determined here by 

7 experts’ judgement. Both fuzzy logic and grey logic can be applied to quantify expert’s judgement. 

8 However, this study uses fuzzy logic as for grey logic, there is no particular probability for values 

9 between intervals assigned to subjective judgements whereas the fuzzy logic allows the languid 

10 transition between different concepts through the use of fuzzy membership functions which depict 

11 the linguistic terms of experts describing their concepts (Abdelgawad and Fayek, 2012)

12  Fig. 6 represents the suggested framework of the fuzzy FTA comprising of six major steps, 

13 which are used here to calculate failure probability of each ATU. Step 1 entails defining linguistic 

14 variables and associated fuzzy membership functions for failure probability of BEs in five terms 

15 (i.e. very high (VH), high (H), medium (M), low (L), very low (VL)). The membership functions 

16 can be obtained based on experts’ opinion (Rajakarunakaran et al. 2015).



ACCEPTED MANUSCRIPT

14

1    

1. Define linguistic terms and fuzzy membership functions 
for failure probability of BEs 
1. Define linguistic terms and fuzzy membership functions 
for failure probability of BEs 

3. Allocate relative weight for each expert’s judgement3. Allocate relative weight for each expert’s judgement

4. Aggregated failure probabilities of all experts for each BE 4. Aggregated failure probabilities of all experts for each BE 

5. Calculate failure probability for each ATU5. Calculate failure probability for each ATU

6. Calculate crisp value of failure probability for each ATU6. Calculate crisp value of failure probability for each ATU

2. Specify failure probability of all experts for each BE as 
fuzzy member 
2. Specify failure probability of all experts for each BE as 
fuzzy member 

2 Fig. 6 Suggested framework in the fuzzy FTA

3 Failure probability of each BE is then specified as fuzzy membership functions in step 2. This 

4 is carried out through questionnaires or interviews with experts using linguistic terms of experts’ 

5 judgements. The failure probabilities of each BE specified by the judgement of different experts 

6 need to be combined into a single failure probability by using the α–cut method in step 4 (Ahmadi 

7 et al., 2016). Before this, a relative weight is also allocated for the judgement of each expert in 

8 step 3 based on the personal characteristics of the expert including job title, experience (service 

9 time) and educational level (see Table 4 in case study for instance) (Yuhuaa and Dataob, 2005). 

10 The relative weight of each expert is calculated by dividing the sum of the scores of the expert by 

11 sum of the scores of all experts.

12 The single fuzzy number of the failure probability of base event i (BEi) aggregated for all 

13 experts is calculated by the following linear relationship: 

P(BE)i =
n

∑
j = 1

Wj ∗ P(BE)ij (3)

14

15 where P(BE)ij = probability of event i (BE)i by expert j (fuzzy number); Wj =relative weight of 

16 expert j (real number); and n =number of experts. The fuzzy number of the failure probability for 

17 each ATU is then calculated according to Eq. (2) by using the α–cut method in step 5 (Ahmadi et 

18 al., 2016). In the α-cut method, each fuzzy function for BEs is represented using the α-cuts. The 



ACCEPTED MANUSCRIPT

15

1 α-cut of fuzzy function A is the set of all x values in the set for which the membership degree in 

2 the fuzzy function is greater than or equal to the alpha argument (Abdelgawad and Fayek, 2012). 

3 For mutually exclusive events, if probability of lower level events of a TE or IE is represented by 

4 α-cut as [ai,bi], based on  Eq. (2) and α-cut principles, the α-cut of the fuzzy probability of upper 

5 level even (a TE or IE) connected by an OR gate or by an AND gate is defined in Eq. (4): 

FP (upper level event)𝛼 = {1 ‒
n

∏
i = 1

[1 ‒ 𝑎𝑖,1 ‒ 𝑏𝑖]                        for 'OR gate'

n

∏
i = 1

[𝑎𝑖,𝑏𝑖]                                      for 'AND gate' � (4)

6 Note that in the multiplication operator, if Aα=[a1,b1] and Bα=[a2,b2] be α-cuts for fuzzy 

7 functions  of A and B, respectively, then:

𝐴𝛼 × 𝐵𝛼 = [min (𝑎1𝑎2,𝑎1𝑏2,𝑎2𝑏1,𝑏1𝑏2),max] (5)

8 Finally, the fuzzy number related the failure probability for each ATU is converted into a crisp 

9 value (defuzzification) by using centre of gravity (COG) technique in step 6 (Ardeshir et al., 2014). 

10 Steps 5 and 6 are further elaborated when the case study is described in the next section. 

11 3 Case study description
12 The proposed framework is demonstrated here by its application to real case studies of hybrid 

13 ATU system of industrial wastewater in Iran. The case studies are located in semi-aired geography 

14 of Iran, where fresh water resources are very limited and sometime insufficient for meeting the 

15 water demands especially industrial demands. Therefore, industrial wastewater reuse as a clean 

16 production is a sustainable solution due to both preventing the entrance of polluted industrial 

17 wastewater to receiving water bodies and compensating the gap between water demand and 

18 supply. Industrial wastewater treatment systems for reuse purposes is currently of limited use in 

19 Iran and generally in small scale compared to total produced wastewater (ISIPO, 2016). More 

20 specifically, only about 4.1% of secondary wastewater of the total industrial effluent (6,390 out of 

21 156,500 m3/day) are currently treated in the industrial ATUs in Iran while it is expected that this 

22 rate increases by about 2% annually (ISIPO, 2016).  



ACCEPTED MANUSCRIPT

16

1 Currently, there are 6 industrial parks equipped with hybrid ATU systems in Iran. 

2 Specifications of all these cases were used here  as feasible alternatives of hybrid ATU system 

3 (Table 2). Other feasible alternatives include those suggested by relevant consultancies (approved 

4 by verified GPEX software) for future developments in other industrial parks (ISIPO, 2016). These 

5 suggested alternatives are the results of the rigorous scrutiny of potential ATU systems. All this 

6 results in 15 feasible alternatives made up of hybrid ATU systems (Table 2) that can be installed 

7 for industrial treatment in Iran (ISIPO, 2016). Each alternative representing an industrial WWTP 

8 includes a series of between 4 and 5 physical and/or chemical process units coupled with 

9 membranes. The name of existing alternatives of wastewater treatment and their location (province 

10 name in Iran) are given in Table 2. They are located in central (Semnan and Qom provices) and 

11 southern (Bushehr provice) part of Iran where fresh water resources are limited. 

12 Table 2 Feasible alternatives of the ATUs of industrial wastewater

Process Units
Alternative Unit

 1 + Unit
 2 + Unit

 3 + Unit
 4 + Unit 

5

Name of industrial park / 

province 

A1 DAF1 O3
2 MF3 AC4 RO5 Bushehr / Bushehr 

A2 MBBR6 MBR7 AC RO - SFD13

A3 Pre.8 O3 AC MF RO SFD

A4 SF9 AC MF UF10 RO SFD

A5 SF MBBR MBR RO - SFD

A6 SF MBR AC RO - Shokuhiye / Qom 
AQ qala / Semnan 
Semnan / Semnan 

A7 SF MBR UF RO - Mobarake / Isfahan 

A8 SF MF AC RO - Murche Khurt / Isfahan 

A9 SF UF AC RO - SFD

A10 C&F11 O3 AC MF RO SFD

A11 SF MBR O3 AC IE12 SFD

A12 SF AC MF UF IE SFD

A13 SF UF AC IE - SFD

A14 SF MBBR MBR IE - SFD

A15 SF MBR UF IE - SFD
1: Dissolved air flotation                       2: Ozonation                                3: Micro filter              4: Activated carbon             5: Reverse osmosis

6: Moving bed biofilm reactor              7: Membrane bioreactor              8: Precipitation              9: Sand filter                       10: Ultra filter

11: Coagulation and flotation                12: Ion exchange                         13: Suggest for future developments

13



ACCEPTED MANUSCRIPT

17

1 They are made up of different combinations of 12 ATUs with the range of their removal 

2 efficiencies in Table 3 and average values (Ave) used here as Xij in Fig. 3. Obviously, removal 

3 efficiency of each unit is dependent on the rate and quality of influent wastewater (design 

4 parameters) as well as position of unit in hybrid system. For this purpose, design parameters of the 

5 secondary effluent of all units are considered as a discharge rate of 300 m3/day along with three 

6 pollutants of chemical oxygen demand (COD) of 270 mg/L, total suspended solid (TSS) of 140 

7 mg/L and total dissolved solid (TSS) of 2300 mg/L. Due to lack of local data, the range of removal 

8 efficiencies were collected from literature reported in 36 case studies between 2007 and 2016 (see 

9 further details in appendix A). Also, note that only the last ten years of the literature was used due 

10 to fast progress of intensive improvement of treatment technologies. Although removal efficiency 

11 of an ATU may change depending on its position in the treatment chain, the average data are only 

12 considered here. Additionally, these three pollutants are used here for state control with the 

13 following limits in advanced treated effluent: COD=10 mg/L, TSS=5 mg/L and TDS=100 mg/L 

14 (Piadeh et al., 2014).

15 Table 3 Removal efficiency of the ATUs

COD removal (%) TSS removal (%) TDS removal (%)
Unit

Range1 Ave Range1 Ave Range1 Ave

DAF 65.71-80.3 74.70 74-92 83.36 29.08-96 62.54

Per. 26.72-76.7 55.61 93.6-96 94.80 1.6 1.60

C&F 67.80-95 76.68 83-99.85 85.39 16.75-35 22.15

MBBR 57.7-96.98 77.93 85 85.00 10 10.00

MBR 87.7-99.9 94.61 97.84-99.8 99.03 7.34-18.3 9.15

O3 55-89 69.75 18-23.5 20.99 18 18.00

SF 32.08-94 68.36 58.33-90 74.84 25-31 28.00

MF 71.43-95.42 81.01 81-99 88.89 1-3.25 1.56

UF 56.46-99.2 82.43 94.14-100 81.16 0.3-3.71 1.95

AC 62.32-97.4 84.19 72.73-97.59 85.16 0.79-22.3 11.55

IE 51.76-93.4 75.68 97.1-99.85 99 97.7-99.53 98.68

RO 77.99-98 91.04 94.12-98.5 97.03 87.54-98.18 94.45
1 The range of removal efficiency reported in the literatures (See Table A.1 in Appendix A)

16 The fault tree used here for FTA of each ATU is constructed based on the interview with a 

17 number of experts. Base of the interview, fault trees for all units are constructed similarly as shown 

18 in Fig. 7 comprising 9 intermediate events, 21 base events with the details given in Table 4. 



ACCEPTED MANUSCRIPT

18

1 According to the conducted fault tree, the ATU failure can be due to five main causes including 

2 (1) undesired secondary effluent; (2) Failure of pipes and joints; (3) failure of energy sources; (4) 

3 failure of equipment and (5) failure of valves and gates. The event of undesired influent to ATUs 

4 can be linked to water quality and overflow issues in base events. Other ATU failures can be 

5 originated from infrastructure problems related to its design, construction, operation and 

6 maintenance.

7

TE: Unit failure

IE1 IE2 IE3 IE4 IE5

BE1 BE2 BE3 BE4 BE5 BE7BE6

BE8 BE9

BE11BE10

BE12 BE13

BE15BE14

BE16 BE17

BE19BE18

BE20 BE21

“OR” gate

“AND” gate

Intermediate Event

Base Event

Legend

IE2.1 IE3.1 IE4.1 IE5.1

8 Fig. 7 Structure of FTA of ATUs in the case study

9

10 According to the constructed fault tree in Fig. 7, the ATU failure (i.e. top event) can be 

11 summarised to combination of base events by using of Boolean algebra and considering OR (∪) 

12 and AND (∩) gates as:

𝑇𝐸 = (𝐼𝐸1 ∪ 𝐼𝐸2 ∪ 𝐼𝐸3 ∪ 𝐼𝐸4) ∩ 𝐼𝐸5 = (
17

⋃
𝑖 = 1

𝐵𝐸𝑖)⋂ (
21

⋃
𝑖 = 18

𝐵𝐸𝑖) (5)

13 By considering Eq. (2), the fuzzy probability (FP) of ATU’s failure (TE) can be calculated 

14 based on the fuzzy probability of base events’ failure by using α–cut method as:



ACCEPTED MANUSCRIPT

19

FP(TE) = (1 ‒
17

∏
i = 1

(1 ‒ FP(BEi))) ∗ (1 ‒
21

∏
i = 18

(1 ‒ FP(BEj))) (6)

1
2 Table 4 Fault tree events of failure in the ATUs of the case study

Code Name Description

TE Failure of a ATU -

IE1 Undesired secondary 

effluent

Entering secondary effluent with excessive undesired water 

quality into the ATU

BE1 Excessive COD Entering secondary effluent with excessive concentration of 

COD 

BE2 Excessive TSS Entering secondary effluent with excessive concentration of TSS 

BE3 Excessive TDS Entering secondary effluent with excessive concentration of 

TDS

BE4 Improper pH Entering secondary effluent with undesired pH (below the 7 or 

over 9) 

BE5 Excessive Q Entering excessive flow of secondary effluent

IE2 Failure of pipes and 

joints

Any problems in pipes and joints such as burst, leakage, 

breakage and blockage

BE6 Incorrect design Improper design by the consultant

BE7 Incorrect construction Improper construction or equipment by the contractor

IE2.1 Incorrect maintenance Improper maintenance by the operator

BE8 Inappropriate maintenance insufficient maintenance and inspection 

BE9 Inefficient rehabilitation Lack of timely replacement of equipment 

IE3 Failure of energy sources Any problems in pumps, power supply, generators 

BE10 Incorrect design Improper design by the consultant

BE11 Incorrect construction Improper construction or equipment by the contractor

IE3.1 Incorrect maintenance Improper maintenance by the operator

BE12 Inappropriate maintenance insufficient maintenance and inspection 

BE13 Inefficient rehabilitation Lack of timely replacement of equipment 

IE4 Failure of equipment Any problem in accessories and equipment of the ATU

BE14 Incorrect design Improper design by the consultant

BE15 Incorrect construction Improper construction or equipment by the contractor

IE4.1 Incorrect maintenance Improper maintenance by the operator

BE16 Incorrect maintenance Insufficient maintenance and inspection 



ACCEPTED MANUSCRIPT

20

Code Name Description

BE17 Inappropriate maintenance Lack of timely replacement of equipment

IE5 Failure of valves and 

gates

Any problem in control valves and gate 

BE18 Incorrect design Improper design by the consultant

BE19 Incorrect construction Improper construction or equipment by the contractor

IE5.1 Incorrect maintenance Improper maintenance by the operator